Dimensiow and Mass of Cast I-on Drain Pip:s, Fitting and Their J¢
[BS 437 : 2008 Anr ex A2 to AY (Clause 4.3 & 4.4)]
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{BS 437 : 2008 Anex ‘2to ~ (C) use4.3 :4.4 |

Page 2 of 2 pages Castco LRN : 2011
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Appendix _Page 1 of 2 page(s) - Casteo LRN : 201130-2295 DIM
Details as sunplied by customer
Custemer : Cheung Hing Foundry (HK) Limited Customer's ref. no. : --
Addres: : 299 Pak Sha Tsuzn, Kung Um Road, ¥ uen I sng, Hong Keng
Job title : - Contract no. : -
C Sample description : [\N150 x 105 Disconnéctin, P-Tr v with Flexible . sint
A : Cheung Hing Foundry (HK) Limitc 1
Brand name : CHF -W
N \ Nominal bore: 150 mm
-~
~\ @ Nominal Length: -
Q Nominal Mass: 27.5 kg
: Type of joint: Flexible joint
! Laboratory test result
D Date sample received : 30 Novr nc r2 20 Date of test : 01 Lecember 2020
Dimensions Check
Specimen no. : 201130-2295
2 7 BS . ~auiremer. Product requirement fiom code .
Dimensions Mcasured mean value
; from fi e - no. -
A = 295 mm 300 mm
B - 316 mm 314 mm
< C 415 mm 420 mm
D 116 mm 116 mm
E 145 mm 43 mm
OD 171 ¢ #-1) mm 171 mm 17. mm
S ! 250 mm 80 mm | 80 mn
- >7.7mm 7.7 mm | 11.22 mm
X - 15¢ mm 151 mm
X1 - 190 mm 190 mm
¥ - 100 .'m 100 mm
Y1 = 127 mm | 123 mm
Mass 1 27.5(-4.13) kg 275kg l 27.2kg
<emark : . Ter " result relates only to the specimen tasted.
2.T st sults of the sample comply with the requirement - « BS437 : 200. Annex A2 to AY, .lause 4.3 & 4.4
—— —— —— & ffact £ - - i =3 . -
- & sy e S o A
B & KB ohos AR A F | \
CAS™ CO TES "NG CF*.(RE LIMITED | \XZ ¥ o
feratory : W\ \
Form No. PIPE DIMA437_2008 T1 dd 31072019 o4 1 1
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Tel: 2697 8333 Fax: 2597 839

Test Certificate
Hyu. >static Tec.* on Cast Iron Pipe

(1. house method be . on BS 437 : 2008 Clause 1)

Date of issue : 18 Dece. 1ber . 020

Page 1 of 1 page Castco Li N: 2011.1-2295 HYD

Details »< <upplied by clien.

C stomer : Cheung "{ing Foundry (1.7 Timited Customer’s ref. no. : --
Addr 5s : 299 Pz Shi Terren, Kung Um Road, Yuen Long, Hong Kong

Jo' title: - Qonianct n0.: ~
Samp. descr? tion : JN150 x 1v Disc nnecting P-Trap with Flexible Joint

Bra Aname: cr f -

Manufacture. * Cheung . "ng Foundry (HK) Limited

Laboratory Test Result

Date received : 30 November 2020 Date of * st: 01 I .cember 2020

Seaior Manager

of accredited laboratories
copy is valid

ties s listedl in the HOKLAS directory
sginal Copy or the labtfatory’s certified tru

DIM

';pecimcn 0. 211130-2295

(Ba.,! 35

L

Actual ini. mal hydrostatic pressure apply
Sustain period ‘sec) 30
| -
Test “esuit | Passed

Rer arks: 1. Test results relate only to the s, ~cimen tes. 4 (effect of rieas reme t uncertainty has not been taker into account).

2. Samples Submitted by : Asia Devel., ment (HK, " imitea:

3. Country of Origin : China
Checked by: Certified by: /\ U M

SIT KWAN NING End of Report 2
Seso Speior N WONG KA MAN
Senior Manager

Form No. PIPE HYD ln-house_T dd 03/06/2020 06

&b M % B33 8B4 P26 4% . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong
b 8 B #7305 87 F U 1 #E + 1/F, Sun Ling Plaza, 30, On Kui Sireet, Fanling, Hong Kong.

# B % 4 2 # 29A 3 -29A, On Chuen Street, Fanling, Hong Kong:
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Web:it: wLoastencombic
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Test Report
Metallic Materials (Steel - Structural) - 3rinell Hardness Test
(BS EN I£0 6506: Part 1: 1999)

Date of issue : 18 L ecember 2020

BA B Hm P HFRA G
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HEE
RS

S-Sk #1335 30, On Kui Street, Faning, “.ong Kong. . 1:2597 8333
& :é_ﬁ # 4% 4 $729A%  Z9A, On Chuen Street, Farlin , Hone .wi._ 7 .: 2597 8399 HOIQAS 630
E-mail: info@castco.com.hk  WeosIte: WWW/CASICU.CUiihk TERT

Ti st R :port
Metallic Materials (Steel - S rucy 'r7.) - "rinell Hai 1ness Test
(BS EN.ISO ¢ 506: Part 1° .999)
Date of issue : 1§ Pagemher 2020

Page 2 of 2 pages Castco LRN : 201130-2295 BH

Page 1 of 2 pages Castco LRN : 2f Test resiilts:
Details as supplied 5 customer: ’- indentation lndenml.lonf’ ey In 2nt fon means Coiryonding
(2 directi ms) § hardness, value Results
Customer : Cheung -ing Foundry (HE.) Limited Customer’s ref. n| no; () L (HB)
Address : 299 Pak Sha Tsuen, Kung {m Road, Yuen Long, Hong Kong Contract no. : - 1 4.13 4.15 4l 211 Passed
.
Tob e 2 4.19 .16 . 4.3 209 Passed
3 4.18 4.1, | 16 211 Passed
Test piece descripticti : DN150 x 100 Disconnecting P-Tr1p with Flexible Joint 5
Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4
Test piece no.: 1 —
Test results: \ :
. \ |
Date received : 30 November 2020 Dat: of test : 05 December 2020 T
Test specimen thickness : 9.47 mm Tes: temperature : 20 °C L :
~— T
Sketch of Test locations | !
|
I _' ___ }
— A N s ! A
Tr\
—— NI 7] Sk
1 2 3 1 | =
O S @) LN _| I b | !
T sting Teck vique : Brinell hardness
1. Hardness scale : HBW10/3000
*  Force/diameter ratio : 30
3. . ~ad symbol : Newton
A H .dtime:12S
=) alibration with reference block prior to testing : Accept
6. Surface finish : clean, smooth
l Rer arks 1.7 st esults relate only to the specimen tested (effect of neasurement . “certainty has not  en taken into account).
e e ) S aana Sudanitead L i N 1 LLnen s, - =
foh @R BT TR E | )
Foem No. NDT(ST) BH_MTL_T1 K 06/11/201% 6 ; =) 3 ¢ B A pd l Lo
CAS'/CO TES NG CF’.TRE LIMITED natory Sy 'V[-;
A B % B #7333 33, On Kui <-eet, Fanling, Hona Kang-.—Tel+2557 8333
& BB % 2 8i29A% 20 O Yhwensu. 3, Fanling, Hong Kong.  Fax: 2597 8399 W(zzﬁmMAN
il No@castco.com.hk ~ Web." : ww “castco.co 2.hk b

HKAS has accredited this lahoratory (Reg. No. HOELAS 032) v

This report shall not be reproduced except in full, Without writte}
Date of issue : 18 Decembe 2020
Page 1 of 1 page
B I I Details as supplied by cus ymer

Customer : Cheung Hing Founa. ' (HK) Lii. “~d
Ce ytract M Job Title : -~
Jrigin  { copper tub. :

Grac - & Form of co per tube product : -~

Metan. Materials - 1 n.le Test of Metallic Mater als
(BS EN 10002-1 : 2001)

Tes: 2eport .
Jtics as listed in the HOKEAS directory of aceredited laboratories.
iginal copy or the labdsatory’s certified true copy is valid

Casteo L RN : 20 '130-2295 TEN

Addr s :299 Pak 5. » Tsuen, Kung U. Road, Yuen Lor , Hong Kong

No. & Tvpe of spr .imen « ipplied : . ~0. DN1” J x 100 Disconnecting P-Trap with Flexible Joir

BH

Customer’s Ref. No. : -

Supplier : —

Location in v *

. Test esults reiete only to the specimen test: 1.

5. C untry of Origin : China
- Manufacturer : Cheung Hing Foundry (HK) Limited.

Checked by : AX

= SITKWAN NING
Scnior Supervisor

Form No. ST BSEN 10002-1_2001 T2 dd 12/05/2017

+ This measurement is ‘ivalid' which relates to the po. “#on of frac "ire only.

7 Test esults comply with BS437:.2008 (.. * 5 Table 4 *ff2ct of measurement unce tainty as not been taken into account).
4. Sar Hles Submitted by : Asia Development (HK, ~ imited.

+.eptance s. - dard : 7 3 437 : 2008 Clause 4.5 Table 4 Nomi al thi <ness: 1 .11 m
Laborate  Test Res. 't
Date Received : .~ November 120 Date Tested : 05 Dec. nber 2020
Tensile Test
= T
!! Type Org. X-sect | Org. Go* _o Lld Tensile Position
I Specimen | Grade & Width | Thickness Area L agth € vength ' “*rength | Elongation of Remark
‘ Identit Prepar'n (mm ) (mm) ( mm’ ) mm Moa) | (MPa (%) Fracture
—Centiy. o t {
2011 N .
" 3295 - - 8.13 1111 90.27 | ‘ 740 - Valid -
H | |
I | I
i Remarks : s e iy
1. »gends : A - Proportional ; B - Non - progortional , M - Machined ; N - Unmachined ;

Approved Signztory : bz\\ X \/JI/AA'I

End of Report

WONG KA MAN
Senior Manager

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed.i
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original c

d Iaboratorics.
wid.




B & RRFOE R G - B H G F ARG [
m CASTCO TESTING CENTRE LIMITED LERRSUN | +<rrn TESTING GENTRE LIMITED H &

Eb-S4e & #7335  33,,0n Kui Street, Fariling, ! ung Kong ! : 2597 8333
Test Report & S ’i H#729A % Z?A. Qn Chuen Stre‘e(.._F_an inc. Hone "Gl Fa : 2597 8399 HOKLAS 032
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Jimensiow and Mass of Cast I'on Drain Pipes, Fitting and Their Jc Y st Report
DS 457 2008 Auz A0 AT (Clise 43 &:4.4)] Dimensior and Mass of Cast Irc 1 D1 vin " ipr ,, Fitt ng : ad Their Joints
P 2 WED M {BS 437 : 2008 Antex \2to..' (C) used3 :44 |
£) 121
S ° pageis) c0 Diate of issue : 22 April 2021
. Page 1 of 2 page(s) Castco LRN : 210209-2851-007 DIM
Appendix
Details as supplied by customer
Customer : Cheung Hing Foundry (1K) Limited Customer's ref. no. : —
Address : 299 Pak Sha Tsuzn, Kung Um Road, ¥ uen I .ng, Hong Kcngz
Job ti Cortract no. : -
A Sample description : DN260 x 156 Discorniectin, 2-Tr - with Flexible . int
Manufacturer : Cheung Hing Foundry (HK) Limit. 1
Brand name : CHF - 4§
Nominal bore: 200 mm
Nominal Length:
Nominal Mass: 56.5 kg
Type of joint: Flexible joint
Laboratory test result 7
— Date sample received : 09 Febr u, 202" Date of test : 18 F’ebruary 2021
Dimensions Check
P no. :210209-2851-007

m Dimensions I Bf:o";q:i‘f:e"_' Produc;:zuén;r;&;\;lﬁ: :)m code Measured mean value
i Y 4 - N 530 mm 528 mm
l B D4 a- 415 mm b 412 mm
3 [} - 385 mm 380 mm
IS NZ]7 Y 100 mm " 105mm
ob — 7 222 mm T 2imm
S —l = ?Jmm 80 mm -_85 nm
:" - 9 mm i | ?m Bl
4 200 mm I Zu-mm
N aE " 240 mm 243mm |
i Y 150 mm 151 mun N
NS 56.5(-8.48) kg 56.. g 57.5ke
= E— | w A
[ | e

<emark : . Te " result relates only to the specimen tested.
l 2. C /m, "iance check against BS 437 : 2008, Annex A2 to .9, Clause 4.5 ~ 4.4 was not poss " e as this fitting
— — — ——wld athe faund i slendard faflise atmassican atus sy has e been taken ito account).

|
o & X R R 8 |

Form No. PIPE DIME3?_2008 T1 44 31 07201 o = :
R CAS (CO TES MG CFI(TRE LIMITED . )
|Si§ L tory N \\ W0 "/\\
3 Test Certificate ‘WONG KA M.
& Senior Manager
F ; ¥ Hyw. »static 1 * on Cast Iron Pipe
#F LR S #1 24 s as listed in the HOKV/AS directory of aceredited laboratories

iginal <opy or the labdpitory's certified true copy is valid

Tel: 2597 8333 Fax: 2597 83 \- house method b. - . on BS 437 : 2008 Clause 1)

Date of issue : 29 Apri 202,
Page 1 of 1 page y _ | | Castco Li N: 2102 79-2851-007 HYD -

Details as supplied by clien.

C: stomer : Cheung, Hing Foundry (:.”" Limited Customer’s ref. no. : —
Addrr s : 299 F. ' Sh. Tsven, Kung Um Road, Yuen Long, Hong Kong

Jo' title: -- £ metno -

Samy,. > descri tion: JN200 x I." Disc nnecting P-Trap with Flexible Joint

Bi. *dname : CF 7 - ¥

Manufactur. * Cheung . 'ing Foundry (HK) Limited

Laboratory Test Resut:

Date received : 09 February 2021 Date of * st: 18 F oruary 2021
| [;pecimcn 20. l 210209-2851-007
tcmal in. ~nal hydrostatic pressure apply (Bm:! 35 I I D
| i
I Sustain peric “sec) 30 -~
I
Test -esult | Passed

Rer ark: 1. Test results relate only to the 5, >cimen tes. 1 (effect of inea irem¢ it uncertainty has not been -aker into account).
I 2. Sample Submitted by : Asia Develo, ~ent (HK, ~ imited.
3. Country of Origin : China

Checked by: ﬁré‘l .ANNé = Certified by: _ = \l‘\\»/"/'/«\_,

‘Seaor Supervisor End of Report
Form No. PIPE HYD In-house_T dd 03/06/2020 o4 WONG KA MAN

Senior Manager

% & B MW % & Hf 29A 3 - 29A, On Chuen Street, Fa
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Webai

ling, Hong Kong.
e
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! st R :port
X i Test Report ) Metallic Materials (Steel - £ ruci 'r7 ) - " rinell Hai dness Test
Metallic Materials (Steel - Structural) - Brinell Hardness Test (BS EN.ISO L306: Part 1+ 999)
(BS EN 150 6506: Part 1: 1999)
Date of issue : 29 April 0Zi
Date of issue : 29 April 2021 Page 2 of 2 pages -~ Castco LRN : 210209-2851-007 BH
Page | of 2 pagcs Castco LRN : 21 Test results:
Details as supplied by customer: - - JO
Indentation « ame :r A " Correspending
Customer : Cheung ~ing Foundry (HIZ) Limited Customer’s ref. l"de::“o" (2directi ns) 0 em‘::;“‘r')meas hardness value Results
Address : 299 Pak Ska Tsuen, Kung ['m Road, Yuen Long, Hong Kong Contract no. : - (mm) _\ PN (HB)
Tobtitl 1 427 4.29 & 198 Passed
title : — ot
AL 2 430 4.5% | 231 196 Passed

Test piece description : DN200 x 150 Disconnecting P-Trep with Flexible Jcint 3 425 | 426 ! 426 200 Passed
Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4 l
Test piece no.: 1 -
Test results: 4
Date received : 09 I'ebruary 2021 Datz of test : (4 iarch 2021 \L
Test specimen thickiess : 10.28 mm Test temperzture : 20 °C 1
Sketch of Test loca ions + =
[ |

T

|

1

SN BN : -
1 2 3 B t
&) &) O — - — : -
L F N ! | AN

Testw. ~ Techni, “e : Brinell hardness

Hardness scale : HBW10/3000

“orce/diameter ratio : 30

L 1d symbol : Newton

“.old time : 128

Calibration with reference block prior to testing *

O i i . 777 7
|
I
l

©®oagwe N

~ment ur cc. inty has not been taken into account).

CA 3TCO TESTING CSNTE |IMITED

H oM 8 EE #7338 33 On Ku stree Fanling, 1. na Kong.  T.l: 2597 8333

e AT HmTPE S A R A F ““
He

Form No. NDT(ST) BH_MTL_T1 44 061172018 o4

)

A BE R EH29A3  20A, L2 Chuen S eet, Fanling, Hong 1o, Fax: 2597 8399 o . = :’
E-mail: info@castco.com.nk ~ Website: v vw.castcu. am.hk M#ﬁ%”‘? ed 5.gna. v : . \t'\ \p)ol‘/l\\
. Ha
1+t Report W.'NG KA MAN
o N o x . frenior Manager
Metallic Materials Tensile Vest of Metallic Materials
HKAS has accredited this laberatory (Reg. No. HOELA] (BS EN 10002-1 2001) ry activities as listed in the HOKEAS directory of accredited laboratories,
This report shall not be repréduced except in. full, Witho Date of issue : 29 April 2021 v the original ¢opy or the labdshtory's certified true copy is valid
Page 1 of 1 page Castco LRN : 11020 -2851-007 TEN L

Details as supplied by custome
B H Customer : Cheung Hing Foundry | 1K) L mitec Customer’s Ref. No. : - B H

Address : 299 Pak Sha Tsuen, Kung 'm Roa. Yue Long, H agK: ng

Contract No. : Job'y e

Crigin of str . : - Supplier : -

Grade & * /rm of st==! nroduct . - Location in works : —

No. & 7 ype of pecimen s. wpliec : 1 no. DN200 x 150 Disconnecting P-Trap with Flexible Joint

Acce .ance 5 andard : BS 4. 7 : 2008 Clausc ' S Table 4 Nominal thickness : 11.29 mm

L borato,, Test Resul
Date . ~ceived : U. Apr . 2021 Date Tested : 10 April 207
Tensile ¢ *

Type | Org. X-sect] Org. Gauge| Yield | Tens Jositic 1
Specimen | Grade & Width | Thickness Area Length Strength 'rengt- clor ation of Remark
' Identity Pre, **n (un) (mm) (mm®) (mm ) (MPa) Pa) %) _ractv 2
T
219200- | i

I Sedeor | - - 802 11.29 90.45 - I <alid -
- M | |

Zoma ks:

1. Lege ds: A= Proportional ; B - Non - proportional ; M. - Marc"ned ; N - U 'machined ;

+ This fieasurement is 'invalid' which relates to the position o1 Tacture only.

2. Tes. ~=sults rela ~ only to the specimen tested:
3. Test resu. * comply w.  BS 437 : 2008 Clause 4.5 Table 4 ( (fect 61 me ~urement uncertainty has nc vo.u taken ato account). | E N
* Sample Submu. 1 by Asia Development (HK) Limited.

JwCou try of Origin : China
Bratid 1, me : CHF
7. M. nufact, =r> Cheung Hing Foundry (HK) Limited

Checke " uy : Approv. ' i~ ory:_ 54 \l b\ \/JQIA\
IT KWAN NIN Endof A}
Senior Supervisor ante
Form No. ST BSEN 10002-1_2001 T2 dd 12/08/2017 04 WONG KA MAN
‘Sesicir Manage?

HKAS has aceredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed ifs{fie HOKLAS directory of aceredited laboratories
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or tHelabaratory's certified truc copy is valid.




e R e SARN I
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T'est Report
Jimensici: and Mass of Cast Ion Drain Pipes, Fitting and Their Jc
[BS 437 : 2008 Annex A2 1o AJ (Clause 4.3 & 4.4)]

EhAHERFSCAHARANF
CASTAN TESTING CENTRE LIMITED

°l : 2597 8333
F7 .1 2597 8399

HsE
RS

HOQLAS 032
TEST

33, On Kui Street, Fanling,

2SA, On Chuen Street, Farin

Weusite: wwwicasicoeorihk
Tiit R port

Dimension and Mass of Cast 10\ Dr. in " ipe , Fitti1g a 1d Their Joints

IBS 437: 2008 Aarex. 2to »” (Cl 4se 4.3 ¢ 4.4)

‘.ong Kong.
Honz i

Page 2 of 2 page’s)

Castco LRN : DP02,

Date of issue : 03.May 2021
Page 1A of 2 page(s)

Castco LRN : DP0200910-062 DIM

Appendix -
Details as supplied by customer.
Customer : Cheung Hing Foundry (HK) Limited

Job title : ==

Sample description : CN225 Diszonis
Manufacturer : Cheung Hing Poundry (HK) Limit. 1
Brand name : CHF -

Nominal bore: 225 mm

Nominal Length: --

Nominal Mass: 72 kg

Type of joint: Flexible joint

ting P-Tr,

Customer’s ref. no. : --

Address - 299 Pak Sha Tsuen, Kung Um Road, Y en Lr g, Hung Kong

Cottract no. : -

2 wit Flexible Joint

Laboratory test result
Date sample received : 10 Septemb 2 20

Dimensions Check
Specimen no. : DP0200910-06.

Date of test : 23 September 2020

Dimensions bﬁto:qf::;; :( Froduot rcqu:*:‘m_em fipin code Measured mean value
A | - 555 mm 550 mm
B I - 385 mm 389 mm
cl 1 W7 s 438 mm 435 mm
m o\ \ A7 %} 198 mm T 200mm
oD Z4(+ ) mm 254 mm 255 mm
$ | ; mm 80 mm 1 5. mm
% | —2J.2 mm 10.2 mm 1471 m
v N 227 mm T smm
VAN - 76 mm 275 mm
[ Y - TO m. 150mm N |
Vi - 1" mm 174 mm S
Mass 72.0(-10.8) kg 72.0kg L 30kg
I— S S m— -

-. Te . ‘esults of the sample comply
l ( ifect >f measurement uncertinfy ha.

h B X R TR
CAS'CO TES "NG CF’.TRE LIMITED

Form No. PIPE DIMAI?_2008 T1 dd 310772019 6
& Test Certificate
£
; o B oH o b # 29 Hyu ~static Te. * on Cast Iron Pipe
Tel: 2537 8333 Fax. 2597 839

(.. house method b. - on BS 437 : 2008 Clause 1)

Date of issue : 09 Nove 1ber 020

Page 1A of 1 page

1
L ucun

Castco Li N: DP0."0910-062 HYD

1 Test result relates only to the specimen tested.
itn the requirement of 35437 : 2. "8, Annex A2to ™ C ause 4.3 & 4.4

taken i* (0 account).

|‘ou; tes veportv  LRND?0200910-062 DIM

|Sigwa-- e ‘2 Ln.Jov

WONG KA MAN

Senior Mar

directory of accredited laboratories.
certified true copy is valid

ties as listed in the HOKL.
riginal copy or the lably

DI

Details ~= <upplied by clien.

C stomer : Cheung ling Foundry (1..7) T imite Customer's ref. no. : -
Addr ss : 299 F. % Sh. Teven, Kung Um Road, Yuen Long, Hong Kong
Jo' title: — Cotnctno.: -
Samp. descr’ tion : ON225 Disc "nec .ng P-Trap with Flexible Joint

Br. 4name: c'F-¥

Manufacturc * Cheung . "ing Foundry (HK) Limited

Laboratory Test Resuli

Date received : 10 September 2020 Date of “ st : 23 S¢ stember 2020

L
O

I 2. Samples Submitted by : Asia Devei., ment (HN, ' imited

3. Country of Origin : China

4. This page no. 1A of test report supersedes page . ~ 1 of the = .vious test report of Castco LRN
DP0200910-062 HYD issued on 21 October 2020.

Certified by:

‘ |;pccimcn 0, | D1 1200910-062
Actual in.. mal hydrostatic pressure apply (ij! 35
|
] Sustain period ‘sec) 30
1
ITeS\ result —| Passed
Rer.ark: 1. Test results relate only to the s, ~cimen tes. 1 (effect of mee urem: at uncertainty has not been take: into account).

5. Test report for (In-house method Base on BS 437 : 2008 Clause 1 : iz ckanzed duz to typographical error.

Checked by: /Aﬁ

\q \,JM{]

NING

Supervisor
106

Form No. PIPE HYD In-house_T dd 03/06/72020

92 S 87 33 AR AL
A U730 B E P
B R R 2

i i 29A %t + 29A, On Chuen Street,
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Websi

End of Report
nd of Repo WONG KI\MAN

Senior Msnager

64 . 6/F, Techno Centre, 33, On KujStreet, Fanling, Hong Kong.
HE « 1/F, Sun Ling Plaza, 30, On Kui Sireet, Fanling, Hong Kong.
Farlifng, Hong Koang
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 CASTCO

B H B R EEIH
SR RELHRIAR

E-mail: info@castco.com,hk

33, Op~Kui Street, Faning: Hong-Keng.
29A, Tn Chuen Street, Faning, Hong Kong.
Websitz: www.castco.com.h<

Test Report

Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN I50 6506: Part 1: 1999)

Date of issue : 21 Cictober 2020

Page 1 of 2 pages Castco LRN : D

Details as supplied by customer:

Customer : Cheung Hing Foundry (hI{) Limited Customer's ref. 1y
Address : 299 Pak Ska Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : --
Job title : --

Test piece description : DN225 Discoanecting P-Trap witt Flexible Joint

Acceptance standard : BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:
Date received : 10 September 2020 Date of test | 26 Jeptember 2020

Test specimen thickiess : 7.85 mm Test temper¢ture : 28 °C

Sketch of Test loca ions

e

Form No. NDT(ST) BH_MTL_T1 dd 06/ 12018 c A S T CO
FaBHREHIBY
B A 2 294K

£-mail: info@castco.com.hk

Webs:. : www,

HKAS has accredited this laboratory (Reg. No. HOKLAS 032)
This report shall not be repreduced except in full, Without writt

Date of issue : 21 October ~ )20

Page 1 of 1 page

BH

Customer : Cheung Hing Found:_ (HK) Liw."

C atract ... Job Title : --

Jrigin ,f copper tub :

Grar = & Form of cc per tube product : -

+ ~eptance sw. dard : .S 437 : 2008 Clausc 4.5 Table 4

33, On Kui S ret, Fanling,-Hoog..¥:
Or (Suen Stre.
~astco.co

¥

% KER SR A E
cAeThn TESTING CENTRE LIMITED

HE
RS

G0 & B #7333 3%, On Kui Street, Faning, 'ong Kong. . !:2597 8333

G 24 #T29A% 2 G il

&b HRAEB29A% 29.0n Chuen Street. Fanin, Hone i, Fz . 2597 8399 HOQAS 030
E-mail: info@cistco.com.hk  \WEiSIte: WWW.CASICU.Coiiihk “Test

T st R :port
Metallic Materials (Steel - & ‘ruc. vrr ) - rineli Hai dness Test
(BS EN.ISO ( 506: Part 1+ 1999)

Date of issue : 21 Octob2r 2020

Page 2 of 2 pages

Castco LRN : DP0200910-062 BH

Test results:
Indentation Mdefim:‘,lon' mn:e E: L. {entat. u mezans Correspanding
R (2-directi ns) il hardness value Results
) (mm) . (HB)
1 421 4.17 49 208 Passed
2 4.14 438 | /.16 211 Passed
3 4.12 : 420 ! 4.16 201 Passed
I
| -
i i RS

Testi. * Techmy, *e : Brinell hardness

Fanling, Hong Kong.
hk

Test eport

B BT RN E
CAS/CO TES1:2'@ CF1(TRE LIMITED

Metan.. Materials - 1 . ile Test of Metallic Mater als
(BS EN 10002-1 : 2001)

' Hardness scale : HBW10/3000
Torce/diameter ratio : 30
L ad symbol : Newton
sold time : 128
Calibration with reference block prior to testing = * *
. Surface finish : clsaii; sSmocth

L

l_ —R mar' .1 Test; sultsrelate onhetoslie gecimen jesied (eftais . ‘meae “megt uiee “ainty has not been taken into account).

Tei 72597 8333
Fax: 2597 8399

Sc. " £, MHK
Regis ered Professional Engineer
Executive Dircctor

ties as listed in the HOKZAS directory of accredited laboratories.
riginal copy or the labyatory's certified true copy is valid

Castco L RN : [."0200910-062 TEN

Add' s5:299 Pak >, Tsuen, Kung U.. Road, Yuen Lor , Hong Kong

Customer’s Ref. No. : -

Supplier : -

No. & ™vpe of sp cimen upplied : + *n. DN2' 3 Disconnecting P-Trap with Flexible joint

Nom al thi «ness: £ /6 a

BH

Location in **

Laborate. * Test Res. "

Date Received : 1. September . 720

Date Tested : 26 Sept. nber 2020

Test “esults reiut= oniy to the specimen tes’ Jd.
20000,

Test esults comply with BS 457
4. Sar ples Submitted by : Asia Development (HK, = ‘mited.
5. € suntry of Origin : China
v, Manufacturer : Cheung Hing Foundry (HK) Ltd.

Checked by :

SIT KWAN NING

Senior Supervisor

Form No. ST BSEN 10002-1_2001 T2 &d 12052017

Approved Signatory : 2 t z

End of Report

+ This measurement is  *valid' which rzlates to the po. ““on of fra. wre only.

* 5 Tabic 4 fect of measurement unc. tainty 1as not been taken into account).

Tensile Test
e T
!! Type Org. X-sect | Org. G~ ¢ . 2ld Tensile Position
r Specimen | Grade & Width Thickness Area 1 ngth “.rength ~ “*rength | Elongation of Remark
‘ [ Identity . Preparn | (mm) (mm) (mm®) mr) | (*ra) ! (MPa | (%) Fracture
DP0200Y . ‘| - B 207 8.76 R 70.61 | " - Valid -
" 062 I_ |
- I |
i Remarks : 1L
L. >gends: A - Proportional ; B - Non - proportional , M - Machined ; N - Unmachin=d;

/R / )
1///[ MW\L

Al KWOK
ng., MICE, MHKIE
eted Professional Engineer
Executive Director

HKAS has accredited this laboratory (Reg. No. HOKL

S 032) under HOKLAS for specific laboratory activities as listest
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original cop;

itaddsboratories.

of ae

e copy-isTaid.




ECRREY 0 = & =X EA N =
AS EhHEKBRPOH RN G CASTCO #F H-& 3R A RN F) "“
CASTCO TESTING CENTRE LIMITED cAeTAo TESTING CEFNTRE LIMITED n 6’
A %4505 #733%F 33 On Kui Street, Farling, ! ung Kong. . ! 2597 8333
Test Report % '|-r}'n? (’;2 ?:luz i:r/: :\E S')'-\ On Chuen Slleel_.fra:kn( Hone "o, Fa . 2597 8399 ?DMSosz
Dimensici and Mass of Cast I -on Drain Pipes, Fitting and Their Jc Bl DS tpaisd “'I Lt Rilport, e
437 : 2008 Anrex A2 10 AJ 3 &4, : . § 2 i s
(DS 437 2008 Anthx AZ WAV (Clne 4.3 & 49)] Dimension and Mass of Cast Irc 1 Dr in ” ipe , Fitt. 1g 2 1d Their Joints
P 2 of 2 o Castco LRN : 21024 {BS 437: 2008 Annex ‘2to r." (C) use4.3..4.4 |
age of es astco H
e Eog Date of issue : 22 April 2021
A ppeigis Page 1 of 2 page(s) Castco LRN : 210209-2851-008 DIM
Details as supplied by customer
Cuzstomer : Cheung Hing Foundry (11K) Limited Customer’s ref. no. : --
Addresz : 299 Pak Sha Tsuzn, Kung Um Road, Y sen I .ng, Hong Konz
A Job title : -~ Coritract no. : -
Sample description : [N250 x 136 Discoriieciis, lexible . »int
Manufacturer : Cheung Hing Foundry (HK) Limit. 1
,—I Brand name : CHF -
Nominal bore: 250 mm
o Nominal Length: --
54 Nominal Mass: 86 kg
)i Type of joint: Flexible joint
Laboratory test result W aE
Date sample received : 09 Febrv .1, 202 Date of test : 22 April 2021
m Dimensions Check
Specimen no. : 210209-2851-008
O 3 3 | BS . ~quireme:. Product requirement ficm code
Dimensions frcm Dgge = 0. CED250x140 Measured mean value
A - 620 mm 619 mm
B - 480 mm 484 mm
C - 485 mm 485 mm
 § 100 mm 105 mm
oD 274 mm 273 mm
S l mir 50mm 90 mm 95 nm
1 ! - 9 mm | 0.77um
< 250 mm ] Zo.mm
X 2%-.mm 296 mm
Y 150 mm 151 mu
Muos 86(-12.9) kg 8o 88.0kg
= S—1 | &
[ { e
semark : . Ter* result relates only to the specimen tasted.
| 2. C my 'iance check against BS 437 : 2008, Annex A2 to .9, Clause 4.5 ~ 4.4 was not poss " e as this fitting
—— —— — ——+ ulds athe faund.insbeindard Taflace A mascusais atus: ‘et has no' been taken jito account).
fch & R P R g |
Form No. PIPE DIMA37_2008 T1 &4 3110772019 o

E RS
B P
2 # 29
8333 Fax: 2597 83|

Tel: 4597

Date of issue : 29 Apri 2021
Page 1 of | page

Details n< supplied by clien.

C stomer : Cheung Ying Foundry (:.” Iimited

Jo' title: —

Bicdname: CFZ ~v'®

Manufacturc * Cheung ."ing Foundry (HK) Limited

. house method b. - . on BS 437 : 2008 Clause 1)

Addre s : 299 k< Shi Tsuen, Kung Um Road, Yuen Long, Hong Kong

Samp. descri tion: JN250 x 1. Disc nnecting P-Trap with Flexible Joint

CAS'/CO TES G CF’.TRE LIMITED | |

|5is-- fory : SH AW

Test Certificate WONG KA MAY{
Senior Manager
Hyu »static 1¢. * on Cast Iron Pipe
ios as listed in the HOKWAS directory of aceredited laboratories

iginal <opy or the labdgétory's certified true copy is valid.

DI

Castco Li N: 210-79-2851-008 HYD

Customer’s ref. no. : —-

Coutmet n0.: -

Laboratory Test Resul:

Date received : 09 February 2021

Date of * st: 22 A ril 2021

3. Country of Origin : China

Checked by: /_é =2 E =
SIT KWAN NING

Senior Supervisor
Form No. PIPE HYD In-hoase_T dd 030672020

o4

& B B £ 2
Tel: 2597 8333 Fax: 2597 8399

I 2. Sample Submitted by : Asia Develo, ent (HK, ™ imited.

4-4] 4.2 6 4 . 6/F, Techno Centre, 33, On ¥ui Street, Fanling, Hong Kong
) 4 22 B 4730 %K 87 € 9.2 1 4 + 1/F, Sun Ling Plaza, 30, On KurSteeet, Fanling, Hong Kong.
#f 29A ¥ - 29A, On Chuen Street,

‘ l;pecimen 0. | 211 209-2851-008 |
Actual in. nal hydrostatic pressure apply (Ba._‘! 35 I I D
| .
] Sustain pericd ‘sec)| 30 PN ———
e
Test -esult Passed
Rer ark: 1. Test results relate only to the 5, *cimen tes.*d (effect of mea areme it uncertainty has not been taken into account).

)

S
. Moy )

WONG KA MAN
Senior Manager

Certified by:
End of Report

Fanli
E-mail: info@castco.com.hk Weticita

Hong Kong

cacton com hk




o ) & = 't +F_3% N =
VRS S ae PN CASTCO BB R HE
CASTCO TESTING CENTRE: LIMITED creTh2 TEETING CENTRE LIMITED ns
&0 B % B 33% | 33, Op Kui Street, Fanitag: Hong~Kona, 7 Tel : 2597 8333 3 i %% #7334 37, On Kui Street, Farlng, '.ong Kong. ! : 2597 8333
%8 8% 2 #729A% | 29A, Tn Chuen Street, Faning, Hong Kong.  Fax: 2597 8399 & BB H %% #729A% 224 On Chuen Street, Fanin , Hone iy F7 .: 2597 8399 HIAS 03
E-mail: info@castco com,hk Websit=: www.castco.com.hg E-mail: info@castco.com.hk \Website: Www.€astco.col et
T: st R :port
Test Report Metallic Materials (Steel - & ‘ruci r7 .) - ",rineli Hai dness Test
Metallic Materials (Steel - Structural) - Brinell Hardness Test (BS EN ISO 506: Part 1+ 1999)
(BS EN I£0 6506: Part 1: 1999)
Date of issue : 29 April 2027
Date of issue : 29 April 2021 Page 2 of 2 pages — Castco LRN : 210209-2851-008 BH
Page 1 of 2 pages Castco LRN : 21 Test results:
Details as supplied by customer: — S SN
Ind Indentation « iame r " o Correspending
Customer : Cheung 1ing Foundry (HE) Limited Customer’s ref. n| o °::‘"°" (2 divesti e i enu’a;.‘ ‘r.)mcz. g hardness value Results
2 (mi
Address : 299 Pak Sha Tsuer,, Kung L m Road, Yuen Long, Hong Kong Contract no. : -- (mm) —_— PN (HB)

. 1 4.22 4.24 43 203 Passed
Jobdtte;s == 2 418 459 701 205 Passed
Test piece descripticn : DN250 x 150 Disconnecting P-Trep with Flexible Jcint 3 420 | 4.23 ! 422 204 Passed
Acceptance standarc : BS 437 : 2008 “lause 4.5 Table 4 y
Test piece no.: 1 —

Test results: =
Date received : 09 I'ebruary 2021 Date-of test :-04 iMarch 2021 \l\
Test specimen thickiess : 1022 mm Test temperzture : 20 °C !
!
ketch of Test loca inns o=
_— A 4 A
1 2 3 T t
(s i
o o O nw A :
Testi. ~ Technu, *e : Brinell hardness
Hardness scale : HBW10/3000
2. Torce/diameter ratio : 30
3. L ad symbol : Newton
4. .oldtime: 128
5. Calibration with reference block prior to testing * *
| 6. Surface finish : clcaii, Smoath
'—— —R mar' __1 festy sulisrelate onhits siecimen fesied (effsris Tmeae Tmeptunce. “ainty has not been taken into account).
=Wy Hasf s 7y I\ 3] |
Form No. NDT(ST) BH_MTL_T1 d4 06/11/2015 kY {i +’ =y 3 *' %ﬁ = 4 FE‘ N uj
4 -y
CAS/CO TES\IMNG CF’.TRE LIMITED ! 24,
F B A 5 % B #7338 33, On Kui «-eet, Fanling,—Hora Kang-——Tel 2597 8393 BTy © N A l/JOI‘/‘\
& BB S %2 H29A% 20 B¢ “huersu. M, Fanling, Hong Kong.  Fax: 2597 8399 3
E-rvaii o @castco.com.hk ~ Webe ' : ww. castco.ce ~ hk WQNG KAMAN
Senior Manager
Tes. Report
AS has aceredite gratory (Rég. No. HQILLAS 032 - . . . jes as listed in the HOKLAS directory of aceredited laboratories.
B st s texa."~ Materials - »on- fe Test of Metallic Mater als e e e
(BS EN 10002-1 : 2001)
Date of issue : 29 April 202
Page 1 of 1 page Castco 1 N : 2. 1209-2851-008 TEN
B I I Details as supplied by cu: ‘omer B I I
— Customer : Cheung Hing Founc v (HK) Lir ited Customer’s Ref. No. : --
Addres . 299 r« Sha Tsuen, Kuny, "'m Road, Yuen Long dong Kong
Cor act No. : == Job T -
C igin of el : - Supplier : -
Jrade . form of stec pro ... — Location in works : -
No. . Type of speci ien supplied : 1 no. ."N250 x 150 Disconnecting P-Trap with Flexible Joint
Acc, tance stande {:BS 57 :20.° Clause 4 Table 4 Nomina' .ickness : 11.65. m
. horatory . st Res it
Date Rec fved : 01 A, -12021 Date Tested : 10 A ril 2021
Tensile Test
Type : Org. X-sect [ Org. Gauge Yield [ Tensile *osition
Specimen | Grade & Width [ Thickness Area Length Strength | Strength | ..._..gation of Remark
Identity Prepa: (mm ) (mm) (mm®) (mm) (MPa) | (1. ™) (%) Fracture
Iy |
20209 :
I 2351008 - - 791 11.68 92.29 - - | 204 - Valid -
|
‘ Re_carks :
1. Legen. = : A = Propoi B -Non - portional ; M-* ichined ; N - Unmachined ;
+ This measurement is ‘invalid"w ich rita. < to the position 01 uucture on'
2. Test re “its rel: ¢ only to the specimen tested.
| 3. Testresults « mply with BS 437 : 2008 Clause 4.5 Table 4 (¢. ™ct of meas. >ment uncertainty « oeen taken into account), e ——
4. “ample Submitted by : Asia Development (HK) Limited.
5. Ce nry of Origin : China
. Brar 1 narfic+ CHE ¢
" Man facturer : CheungHing Foundry (H' ) Limitea.
’¥ D)\ | I ",1
Checked by : TEn. Anproved < _nafory : L AV
SIT KWAN NING sl
Seaior Supervisor B of Réport WONG EAMAN
Form No. ST BSEN 10002-1_2001 T2 dd 12/0572017 4 Sasion e
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listes laporatories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy wlid.




AS Eh B RBFSFR A G
CASTCO TEESTING CENTRE LIMITED
T'zst Report
Dimeunsion and Mass of Cast I'on Draiv Pipes, Fitting and Their Jc
|BS 437 : 2008 Annex A2 to AY (Clause 4.3 & 4.4)|
Page 2 of 2 pages) Castco LRN : 21043
Appendix
Form No. PIPE DIM437_2008 T1 dd 31 07/2019. 06

Date of issue : 06 May '021
Page 1 of 1 page

Details as supplied by clien.

C: stomer : Cheung ing Foundry (1.7 Limited

Jo! title: -
Samp. descri don :
ce-Y

Bre 4 name :

Manufacturc * Cheung .

i Ao P AR
CASTCO CASTAN TESTING CENTRE LIMITED

HF8-A 4 B #7333 33 On Kui Street, Farling, ! ung Kong .1 :2597 8333
%A 5 %2 #729A%  2)A, On Chuen Street, Faninc Hono “.,_ a . 2597 8399
E-mail: info@castco.com.hk  Weisite: www.rasicu:eon

Weisite: www.sasico.eor ik
Tust R port
Dimension and Mass of CastIro Dr. in " ipe , Fitti1g a 1d Their Joints
{BS 437 : 2008 Anrex. 2toa (C) ase 4.3/ 4.4
Date of issue : 16 June 2021
Page 1A of 2 page(s)

Details as supplied by customer

Customer : Cheung Hirg Foundry (HK) Limited

Address.: 299 Pak Sha Tsuen, Kung Um Road, Y ten L ng, Hong Koug
Job title : -

Sample description : CN360 x 150 Disconneciing T vwith Flexible s vint
Manufacturer : Cheung Hing Foundry (HK) Limite !

Brand name : CHF -4

Nominal bore: 300 mm

Nominal Length: -

Nominal Mass: 100 kg

Type of joint: Flexible joint

Castco LRN : 210430-2533-002 DIM

Customer's ref. no. : --

Coniract no. : --

Laboratory test result
Date sample received : 30 April .u.

Dimensions Check
Specimen no. 210430-2533-002

Date of test : 04 May 2021

Disiciisivias | B;D.m n::c:ncl.. Product requ::mjmfnm code T
; <P
A Ih - 715 mm 710 mm
B —_—l——- - 475 mm I 472mm
c - 550 mm 555 mm
oo N7 7 1V | 322mm T 320mm
S N = 5C mm 92 mm B 7 mm
T l — 8 mm ._9.1 +»mm
B ! 303mm || S04 mi,
31 350 mm | 352 mm
N 8 150 m 50mm |
I i 180 mm 180 mm \ |
M. - 100 (-15) kg 106~ 9%90kg |

f#h &R
$/CO TES :*'G CF!(TRE LIMITED ‘

Hyu ostatic Tc *

(+ house method b. *

Addre s : 299 F. " Shi Tsnen, Kung Um Road, Yuen Long, Hong Kong

N300 x 1.* Disc nnecting P-Trap with Flexible Joint

*ing Foundry (HK) Limited

"2+ 1 Testres." relate only to the specimen tested.
> Compliance .™ ck against BS 437 : 2008, Annex A2 to A9, Clause 4.3 & 4.4 v. =not pos. “le as this pipe
could not be found in the standard (effect of measurement ur- *~inty ha: not been «. "en irto count).
2. Sa' 1 'e Submitted by : Asia Develspment (HK) Limited
4. € ount - of Origin : China

Tlagt repor. ~f Castco LRN :

TR F |

LA ww\

WONG KA MAN
Senior Manager

F.L ~atory :

Test Certificate

on Cast Iron Pipe
ies as listed in the HOKLAS directory of accredited laboratories.
iginal copy or the labatdtory's centified true copy is valid.

on BS 437 : 2008 Clause 1)

Casteo Li N: 2104°1-2533-002 HYD

DIM

Customer's ref. no. : --

- tenct no.: -

Laboratory Test Resul

| I;pecimcn 0.

] Sustain peric.d
|

Date received : 30 April 2021 Date of * st: 04 M iy 2021
—l - 21\ 430-2533-002 |
Actual in. mnal hydrostatic pressure appiy (Bh.‘! 7 35 7 H D
T ‘sec) 30 e ——
|Tesl ‘esult | Passed

Rer arks :

3. Country of Origin : China

/ﬁL
Checked by: Zied s

SIT KWAN NING
Seaior Supervisor
Form No_ PIPE HYD In-house_T dd 03/06/2020 06

BB s % 2

1. Test results relate only to the s, ~cimen tes. >4 (effect of nea .Jreme 1t uncertainty has not been taker into account).
l 2. Sample Submitted by : Asia Develo, ment (HK, " imited.

42 JE#7 33 75 4) .2 6 4 . 6/F, Techno Centre, 33, On Kut Street, Fanling, Hong Kong
30%E 87 € 4.2 1 # - 1/F, Sun Ling Plaza, 30, On Kui'Gtreet, Fanling, Hong Kong.
#F #7 29A it ¢ 29A, On Chuen Street, -
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk  Weks

)
A NITE W N

WONG KA MAN
Senior Manager

Certified by:
End of Report

Fanling, Ho Kon




&R RP L ER A F
CASTCO TIESTING CENTRI LIMITED

Tel : 2597 8333
Fax: 2597 8399

£ B0 8% BY 3K
Fh Bk 2 HR0A%
E-mail: info@castco'com.hk

33, 05 Kui Street, Faniing; ‘Hong~Kong,
29A, On Chuen Street, Faniing, Hong Kong.
WWebsi‘e: www.castco.com.rk

Test Report

Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN IS0 6506: Part 1: 1999)

Date of issue : 06 Nay 2021

Page 1 of 2 pages Castco LRN : 2]

Details as supplied by customer:

Customer : Cheung ~ing Foundry (HIJ) Limited Customer's ref. 1y
Address : 299 Pak Sha Tsuen, Kung ['m Road, Yuen Long, Hong Kong Contract no. : -
Job title : -

Test piece description : DN300 x 150 Disconnecting with “lexible Joint

Acceptance standarc : BS 437 : 2008 "lause 4.5 Table 4

Test piece no.: 1

Test results:

Date received : 30 soril 2021 Datz of test : (4 1May 2021

Test specimen thickness : 10.47 mm Test temperzture : 27 °C

Sketch of Test loca ions

# 4 %

B H B R ESHRAD
fAaeTas TESTING CENTRE LIMITED

HE
RS

A #7133 3%, On Kui Street, Faning, .ong Kong. ! : 2597 8333
i 47 4 #729A %  29A.On Chuen Street,_Farlin , Hon® wuiig F: «: 2597 8399 =
E-mail: info@castco.com.hk \Weosite: WWW/CASICo.conihk TEST

Ti st R port
Metallic Materials (Steel - S ruct 'v7.) - "rinell Hai ness Test
(BS EN.ISO ¢ 706: Part 1 ,999)

Date of issue : 06 May 2021

Page 2 of 2 pages Castco LRN : 210430-2533-002 BH

Test results:
Indentation lndiz“;:‘::;. MT A i gntatiimmedig tﬁ:ﬁ:ﬂ:ﬁi Results
no. pin (HB)
1 142 140 186 Passed
2 435 LN 189 Passed
3 436 | 437 % 190 Passed

Brinell hardness
Hardness scale : HBW
Tarce/diameter ratio : 30
L 1d symbol : Newton
«old time : 12§
Calibration with reference block prior to testing * *
Surface finish : clean, smooth
—R mar' & 1 est: sultgrelate onlutotlp aistimon iecred (effoci: ‘meac

Ko

Testu.” Techniy = :

o m s sw

ment ur ce. inty has not seen taken into account).

B A RN g

i

Form No. NDT(ST) BH_MTL_T1 34 06/11/20)8 o6 ¥
$./CO TES MG CFI(TRE LIMITED q } \
x i 0
&0 B % B Bi33® 33, On Kul Sosel. FanlingoHong Koagr——Tei~2597 8333 O Dy | W M\
& i B B 22 S5 20A % 58 O "B Stic *. Fanling, Hong Kong.  Fax: 2597 8399
C=imiallt into @castco.com.hk Webs. : ww. ~astco.cu. * hk - F’“\%oaz W(!N_G KAMAN
Senior Manager
Tes: Report " dited laba
HKAS has sceredited this laboratory (Rzg. No. HOKLAS 032 " A 3 ties as listed in the HOKZAS directory of aceredited laboratories
This mxmln hall not be ]r‘cp: uced \lp: i full, Without wrine Metan. Materials - 1 *n* de Test of Metallic Mater als l:gw.d Copy or the labigfatory's centified truc copy is valid
(BS EN 10002-1 : 2001)
Date of issue : 06 May 202
Page 1 of 1 pagc Castco L N : 2. 1430-2533-002 TEN
B I I Details as supplied by cus omer B I I
PES——T Customer : Cheung Hing Founc v (HK) Lic tted Customer’s Ref. No. : --
Addre . 299 ra. Sha Tsuen, Kung “'m Road, Yuen Long dong Kong
Cor ractNo, : - Job Tiue
C 1gin o steel : ~ Supplier : -
Jrade ¢ form of stec pro Lot: - Location in works : -
No. . Type of speci 1en supplied : 1 no. . >300 x 150 Disconnecting P-Trap with Flexible Joint
Acce, ‘ance stand: d : BS .37 : 200" Clause 4 Table 4 Nomine’ «hickness : 11.37 . m
L. “oratory . st Re 4lt
Date Rev “ved : 30 4, =il 2021 Date Tested : 04 N 1y 20 1
Tensile Test
Type Org, X-sect | Org. Gauge |  Yield T:ns:l ’osmon
Specimen | Grade (4 I Width Thickness Area Length Streng\h Strength | Liougation Remark
Identit; Prepa . (mm) (mm) (mm®) (mm ) (MPa) | (&™) (%) meure
Iy I
I Z0a30- .
‘ 2533002 e & 8.14 1137 92.49 - - | 193 - Valid -
‘ Re. ks :
1. Legene - A - Proporii B - Non - . aportional ; M -" _achined ; N - Unmachined ;
+ This measurement is 'invaiid"v .ich réla. - to the position of niacture or” -
2. Test re. "ltsrel e only to the specimen tested.
i 3. Test results « ymply with BS 437 : 2008 Clausc 4.5 Table 4 (2.7t of meas. >ment uncertainty .. .1 been taken into account). o —
4. “ample Submitted by : Asia Development (HK) Limited
5. Cc ntry of Origin : China
. Brai 4 name s CHF 4
° Man facturer : Cheutig Hing Foundry (' ) Limitea.
%)\ \
Checked by : = Annroved *gnalory : W A W0 /"t)
srsr KWAN NING End of Report \
o Sapeevi
i WONG KAMAN
Form No. ST BSEN 10002-1_2001 T2 éd 12082017 106 Sesior Manjger
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory act disboratorics
This report shall not be reproduced except in full, without written approval from this laboratory. Only the o e,
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